
 

HYDROUSA D3.2 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643  

 

 

 

 

 

HYDROUSA 
H2020-CIRC-2-2017 

Water in the context of circular economy 

 

 

Full project title: 

Demonstration of water loops with innovative regenerative business 

models for the Mediterranean region 

 

 

 

 

Deliverable: D15  

Relative Number in WP3 D3.2 

 

 

Design of the constructed wetland 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Due date of deliverable: 31 December 2018 

Actual submission date: 31 December 2018 

Ref. Ares(2018)6679032 - 31/12/2018



 

This project has received funding from 
[...]
OD Oxygen demand 

OI Oxygen input 

OLR Organic loading rate 

OTR Oxygen transfer rate 

PVC Polyvinyl chloride 

SAT Saturated (constructed wetland) 

SSF Sub-surface flow (constructed wetland) 

TKN Total Kjeldahl nitrogen 

TN Total nitrogen 

TSS Total suspended solids 

VF Vertical flow (subsurface flow constructed wetland) 

WWTP Wastewater treatment plant 

UASB Upflow anaerobic sludge blanket 

UF Ultrafiltration (Membrane) 

UNSAT Unsaturated  (constructed wetland) 

UV Ultraviolet 

VSSF Vertical Sub-surface Flow (constructed wetland) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 9 

 

 

1 INTRODUCTION 

 
The aim of the Lesvos pilot site (HYDRO1) is to demonstrate the possibility to treat wastewater produced by a 

touristic site (high fluctuation in sewage production due to seasonality of touristic activities) and produce an 

effluent suitable for reuse in irrigation under strict Greek water quality standards. The treatment chain of the 

Lesvos pilot include: UASB + constructed wetland + ultrafiltration + ultraviolet irradiation. The current 

document provides the details regarding the design of the constructed wetlands (CWs) for the treatment of 

the UASB effluent from the Lesvos demo sites.   

 

The CW stage consists of a full scale system and some pilot systems, which are designed aiming to guarantee 

the Greek limits for wastewater reuse in irrigation in terms of total suspended TSS, BOD5, TN as well as 

contributing in disinfection. 

 

The full scale system is composed of a hybrid combination of vertical subsurface flow (VF) CWs and treats from 

10 to 100 m3/d. The full scale system is designed with two stages: 1st stage, saturated downflow VF; 2nd stage 

unsaturated intermitted load VF CW. Recirculation and by-pass chambers allow to test up to 6 different 

configurations, investigating the best scheme for Greek and also other Mediterranean conditions (e.g. 

different water quality standards). 

 

The pilot systems treat 1 m3/d and aim to test the possibility to reduce the areal footprint of CWs with 

innovative solutions, i.e. aerated and bio-electrified CWs.  



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 10 

2 CONSTRUCTED WETLANDS 

2.1 Technical description (include a separate section for the description of the two 

pilot CWs) 

2.1.1 Full scale system 

The full scale system is composed of a hybrid combination of vertical subsurface flow (VF) CWs and treats from 

10 to 100 m3/d of domestic sewage. The full scale system is designed with two stages: 1st stage, saturated 

downflow VF (VF1 SAT); 2nd stage unsaturated intermitted load VF CW (VF2 UNSAT). Different recirculation 

options allow to test up to 5 different configurations, investigating the best scheme for Greek and also other 

Mediterranean conditions (e.g. different water quality standards). The details on 6 configurations modes are 

reported in section 2.8. 

 

The CW full scale line receives the effluent of UASB digester and is composed of (see Figure 2.1 for plan layout 

and Figure 2.2 for schematization): 

 Bypass manhole,  B1; 

 1st stage saturated vertical subsurface downflow CW,  VF1 SAT, with a bed of 17.5x14 m (245 m2); 

 Pumping station for VF2 UNSAT, P1; 

 2nd stage  unsaturated intermitted load VF CW, VF2 UNSAT, which is divided in 3 beds to accommodate 

the local orography; the 3 beds host the 4 VF2 UNSAT lines for batch feeding (lines A, B, C, and D); 

each line sizes 18x8.5 m, i.e. about 150 m2; the total net surface of VF2 UNSAT is equal to about 600 

m2. 

 Recirculation manhole and pumping system towards influent of UASB digester, R1; 

 Recirculation manhole and pumping system towards effluent of UASB digester (influent to VF1 SAT), 

R2. 

 

Recirculation and by-pass manhole are planned to test different configurations, however, the standard 

configuration includes no recirculation. The CW system is designed to guarantee the effluent water quality 

standards without any recirculation.  

 

As part of the innovation action Horizon2020 HYDROUSA, the Polytechnic University of Marche (UNIVPM), 

partner of the project, will design and provide membrane filtration and ultraviolet (UV) disinfection system 

units that will be integrated into the demonstrative wastewater treatment plant at Antissa (Greece).  

The units will compose of compact skids, and will be adaptable and flexible to operate on the basis of the type 

of influent and expected effluent.  

 

With membrane filtration technology it is possible to get a selective barrier that will remove residual 

particulate and colloidal matter and pathogens from the influent. 

 

On the other hand, the use of UV lamps as a disinfection process will effectively inactivate pathogenic cells 

through Ultraviolet radiation, while not contributing to the formation of toxic by-products and without using 

hazardous chemicals. Moreover, it requires short contact time in UV reactors and less space than chlorine 

disinfection. 

 

Details on wetland technology used for full scale system are reported in Annexes. 

 

 



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 11 

 

 

 

 
Figure 2.1. Plan layout of Lesvos pilot system 

 
Figure 2.2. Schematization of Lesvos full and pilot scale systems. 

 

2.1.1.1 VF1 SAT unit 

The VF1 SAT unit consists of the following characteristics shown in Table 2.1 

  



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 12 

 

Table 2.1. VF1 SAT unit construction characteristics 

Flow m3/d 10-100 

Bottom surface area m2 250 

Size and depth of filter media (starting from bottom) 

30-50 mm round washed gravel  

10-20 mm round, washed gravel 

5-10 mm round, washed gravel 

m 

 

0.80 

0.10 

0.10 

Total Depth of filter media m 1.00 

Free board m  0.30 

Total Depth m 1.30 

Type of plants - Phragmites australis 

Material of construction - Excavated in the soil, soil 

embankments, 

waterproofed with 1 mm 

EPDM liner or similar 

 

2.1.1.2 VF2 UNSAT unit 

 
The VF2 UNSAT unit consists of the following characteristics shown in Table 2.2: 

 

Table 2.2. VF2 UNSAT unit construction characteristics 

Flow m3/d 10-100 

Bottom surface area m2 600 

Size and depth of filter media (starting from bottom) 

20-40 mm round washed gravel  

5-10 mm round, washed gravel 

sand 0,4-5 mm 

5-10 mm round, washed gravel 

m 

 

0.20 

0.20 

0.40 

0.20 

Total Depth of filter media m 1.00 

Free board m  0.30 

Total Depth m 1.30 

Type of plants - Phragmites australis 

Material of construction - Excavated in the soil, soil 

embankments, 

waterproofed with 1 mm 

EPDM liner or similar 

 

2.1.1.3 Membrane filtration 

The membrane filtration technology involves the removal of residual particulate and colloidal matter and even 

pathogens from wastewater. The high separation yield is achievable thanks to the selective barrier function 

that carries out the membrane in separating residual TSS, colloidal and dissolved solids.  

 

The separation process can be classified based on several parameters. One of these, which characterizes the 

removal mechanism, is the nominal size of the separation achieved i.e. microfiltration, ultrafiltration, 



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 13 

nanofiltration, reverse osmosis, and electrodialysis. According to this classification, the separation of particles 

in micro and ultrafiltration is accomplished primarily by physical size exclusion (straining/sieving) of solids with 

bigger than the membrane porosity whereas in nanofiltration and reverse osmosis, in addition to straining, 

small particles are rejected by water layer adsorbed on the surface of the membrane. Table 2.3 summarizes 

the distinguishing characteristic of the membrane processes considered. 

 

Table 2.3. General characteristics of membrane processes (Metcalf & Eddy, 2014) 

 

With a different degree and mechanisms of separation, it is thus possible to remove different types of 

constituents, as shown in Figure 2.3. In the HYDROUSA demonstration plant, the treated effluent after the 

wetland will be fed to the membrane under pressure from an equalization tank and the average flow rate fed 

to the system can be assumed almost constant and equal to 5 m3/h (100 m3/d).  

 

Concerning the outflows from the membrane unit, the permeate will be sent to the UV unit and the retentate 

will be recirculated under pressure at the head of the main plant. Membrane modules will be assembled on a 

compact skid that which will be preceded and followed by buffer tanks for influent and permeate. Polymeric 

micro or ultra-filtration membranes will be installed and operated. Periodic membrane cleaning will be carried 

out mainly with hypochlorite or citric acid or soda, according to the observed fouling. A spare membrane 

module will be always available to guarantee continuous operation and functionality of the filtration plant. 

 

 



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 14 

 

Figure 2.3. Operating size ranges for membrane technologies (Metcalf & Eddy, 2014) 

 

2.1.1.4 UV disinfection  

The permeate of the membrane passes to the next step of disinfection which is achieved by UV lamps. The UV 

disinfection is effective thanks to the photochemical damage to RNA and DNA within the cells of an organism. 

The UV radiation penetrates the cell wall of the microorganism and it is absorbed by the nucleic acids, 

responsible for the development of microorganisms, which are damaged in this way. The cells are effectively 

inactivated and the damage result is a germicidal action. The germicidal portion of the UV radiation band is 

between about 220 and 320 nm, principally in the UV-C range, as shown in Figure 2.4. 

 



 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 15 

 

Figure 2.4. Typical operational characteristics for UV Lamps (Metcalf & Eddy, 2014) 

 

2.1.2 Pilot scale system 

Three pilot systems are included and are designed to evaluate the possibility to reduce the areal footprint of 

CWs and in the bio-electrified CWs investigate the potential of energy production through wastewater 

treatment with intensified innovative solutions (Wu et al., 2014):  

 an aerated CW treating the effluent from the UASB, AEW (aerated wetland); 

 a bio-electrified CW treating the effluent from the UASB, MFC (microbial fuel cell); 

 a bio-electrified CW treating the influent from the UASB (raw wastewater), MFC. 

 

Each pilot system will receive a maximum flow rate of 1 m3/d; therefore, a total of 3 m3/d (max) are diverted 

to feed the pilot systems. 

 

A brief description of the pilot systems are reported in the following section, while more details on wetland 

technology used for pilot scale systems are reported in Annexes. 

 

2.1.2.1 Aerated constructed wetland pilot 

The aerated constructed wetland pilot system will treat 1 m3/d effluent from the UASB reactor. The aerated 

pilot bed will work under saturated condition, i.e. in sub-surface flow mode. An aeration system will be placed 

under the gravel substrate at the bottom of the bed using the Forced Bed AerationTM technology, as the 

patented name, developed by an American constructed wetlands expert Scott D. Wallace. The air is supplied 

to the aeration system by a blower. The air blown to the system reinforces the oxidation process which creates 

a very good performance for pollutants removal, reducing 4-5 times areas required for the conventional 

passive CWs (www.iridra.eu). 

http://www.iridra.eu/


 

This project has received funding from 

the European Union's Horizon 2020 

Research and Innovation Programme 

under Grant Agreement No 776643   

 

HYDROUSA   D3.2 Design of the constructed wetland    Page 16 

 

2.1.2.2 Bio-electrified constructed wetland pilots 

Two bio-electrified CW pilots will be placed, one treating 1 m3/d effluent from the UASB reactor and the other 

one treating 1 m3/d influent from the UASB reactor. The iMETland technology will be tested, which consists 

of a CW bed working in sub-surface flow conditions and filled with electrically conductive material of selected 

sizes. The electrically conductive material allows the growth of particular bacterial communities, able to 

generate electricity from the wastewater treatment as well as to treat the wastewater in an efficient way. The 

iMETland technology estimates to treat wastewater with an up to 10-fold reduction of required area in 

comparison to conventional CW technology. The produced electricity will be harvested, investigating potential 

uses, such as low-voltage sensors. 

 

2.1.3 Construction phases 

The realization of VF1 SAT and VF2 UNSAT consist of the following phases: 

 Realization of the excavation, according to the project drawings after appropriate regularization of 

the surface eliminating sharp rocks; 

 Along the edges of the bed, realization of a small soil embankments; 

 Installation on the bottom and the banks of nonwoven geotextile (minimal density 250 g/m2); 

 Placing on the bottom a sand layer of 10 cm average thickness   

 Installation of the waterproofing layer by ethylene propylene diene monomer (EPDM; precast) or 

High-density polyethylene (HDPE; on site thermo-welded) liner 1 mm 

 Realization of outlet pipe passage DN160 

 Installation of second layer of geotextile (minimal density 250 g/m2) 

 Fixing of the EPDM/HDPE liner margins below the small soil embankments, protection of the liner with 

the internal soil embankments and completion of the upper part of the small embankments 

 Installation of drainage and aeration pipes constituted by a grid of slotted flexible drainage HDPE or 

polyvinyl chloride (PVC) pipe DN110 and DN160 as per drawing; on one side the drainage pipes are 

connected to the main outlet drainage pipe, linked to the outlet DN160 PVC pipe; on the other side 

the flexible pipe is prolonged vertically until 30 cm above the final gravel surface and closed by a 

chimney. 

 Fill the bed with selected medium gravel and sand layers, as per drawings, until an average height of 

1.2 m from the bottom. The final filling surface must be horizontal, i.e. without slope. 

 Installation of the distribution system, as per drawing, constituted by PVC pipes DN40 NP10 perforated 

by hole 5 mm each 0.5 m 

 Covering with the ultimate 10 cm of gravel 20 mm. 

 Installation of outlet control chamber; the outlet pipe from the basin is inserted in a PVC T90° with 

elastomeric seal with on the vertical exit the insertion of a vertical trunk pipe that permit to reach a 

level different operation levels according to the type of the system (unsaturated or saturated) and 

different operational functioning, from the bottom of the basin and closed with a screw plug with an 